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HEAD UNITS DISASSEMBLY REPORT
 Before you disassemble the set, turn off power and pull out the power plug.

 Use the proper screwdriver. If overs ze or undersize screwdriver is used, screws may be damaged.

 Assembly is the opposite process of disassembly.

SYMBOL
Compal Part

Number
DESCRIPTION

CABINET

COLOR

0

APND223030I

APND223031I

APND223032I

APND223033I

BASE ASSY ABS 94HB MBK64 GP

BASE ASSY ABS 94HB MCG149 GP

BASE ASSY PC+ABS 94V-0 MBK64

BASE ASSY PC+ABS 94V-0 MCG149

BLACK

WHITE

BLACK

WHITE

1

APND245020I

APND245021I

APND245022I

APND245023I

H/A STAND NECK ASY/LABEL ABS 94HB MBK64 (5-21.5)

H/A STAND NECK ASY/LABEL ABS 94HB MCG149 (5-21.5)

H/A STAND NECK ASY/LABEL PC+ABS 94V-0 MBK64 (5-21.5)

H/A STAND NECK ASY/LABEL PC+ABS 94V-0 MCG149 (5-21.5)

BLACK

WHITE

BLACK

WHITE

2
MAAI40001ZI

MAAI40002ZI

SCREW M4X0.7+12I-ZK+2 WASHER(GP)

SCREW M4X0.7+12I-NI+2 WASHER(GP)

BLACK

WHITE

0

2

Release the screw

Release the 4 screws

1
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SYMBOL
Compal Part

Number
DESCRIPTION

CABINET

COLOR

3
FAND245020I

FAND245021I

BACK COVER PC+ABS 94-5V MBK64

BACK COVER PC+ABS 94-5V MCG149
BLACK/WHITE

SYMBOL
Compal Part

Number
DESCRIPTION

CABINET

COLOR

4 AMND245010I MAIN CHASSIS ASSY SGCC 0.6T/CHASSIS BKT BLACK/WHITE

4

Be carefully when Open the back cover

3

Disassemble the cable wire.

Disassemble the FFC cable
wire.

Disassemble from
this corner.
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SYMBOL
Compal Part
Number

DESCRIPTION
CABINET
COLOR

5 LC09300210I CONDUCTIVE FABRIC SPC32T ET-TCL 25-50 25x50mm BLACK/WHITE

6 LCLV834770I CONDUCTIVE FABRIC W25 X L60(GP) BLACK/WHITE

7 NBX3011450I FFC(MND245) 30P G P1.0 PAD0.5 291mm LOCK BLACK/WHITE

6

5

Remove the “CONDUCTIVE FABRIC” tape

1.Remove the “CONDUCTIVE FABRIC” tape.
2.Unplug the FFC cable from panel connector

7
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SYMBOL
Compal Part
Number

DESCRIPTION
CABINET
COLOR

8 MAAI30001NI SCREW-NL #2 M3X0.5+2.5I-NI-NL T=1.2 BLACK/WHITE

9 XXGTCPL011I Mylar Tape LY-07# 20mm*66m BLACK/WHITE

SYMBOL
Compal Part
Number

DESCRIPTION
CABINET
COLOR

10
APND245010I

APND245011I

BEZEL ASSY PC+ABS 94-5V MBK64/LENS

BEZEL ASSY PC+ABS 94-5V MCG149/LENS

BLACK

WHITE

8

Release the 2 screws

Unplug the wire cable

9 Remove the Mylar Tape
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1.Please reversal of the monitor unit
2.Disassemble the front bezel

10



3-6

SYMBOL
Compal Part
Number

DESCRIPTION
CABINET
COLOR

11 49A00658L01 TOUCH KEY/B MND245 PK50ND2400I+FFC+MYLAR BLACK/WHITE

12 ELNH223040I MYLAR PC 175+SONY G4000 L50*W7*T0.53 BLACK/WHITE

13 ELNH223030I
MYLAR/DOUBLE-SIDED TAPE PC 175+SONY G4000

L88*W7*T1.06
BLACK/WHITE

14 NBX0610130I FFC(MND245) 6P H P1.0 PAD0.7 477mm Hot Ba BLACK/WHITE

13

10

11

12

14

Remove the TOUCH KEY PCB
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SYMBOL
Compal Part

Number
DESCRIPTION CABINET COLOR

15 LC09100130I GASKET NH234 530GT 4x3.5x100mm BLACK/WHITE

16 XXGTCPL011I Mylar Tape LY-07# 20mm*66m BLACK/WHITE

17 MAA2001940I SCREW M3X0.5+8P-MC+2 WASHER(GP) BLACK/WHITE

15

16

17
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SYMBOL
Compal Part
Number

DESCRIPTION
CABINET
COLOR

18 MAAA001930I SCREW SPECIAL 4#-40UNCX12.7 WASHER D=5.0 GP BLACK/WHITE

19 MAA1001230I SCREW M3X0.5+6F-ZK BLACK/WHITE

SYMBOL
Compal Part
Number

DESCRIPTION
CABINET
COLOR

20 453AFK58L01 PCBA POWER/B VP-2326 MND245AA BLACK/WHITE

21 461AK258L01 FIRMWARE CTRL/B VL-2326 MND245AA A58 BLACK/WHITE

22 DC02P04330I H-CON SET ND245 POW-LOG 6P-6P BLACK/WHITE

8

19
18

20

21

22To Panel 6pin

To Main PCB

To Ear phone PCBTo TOUCH KEY PCB

To Power PCB

To Panel 40pin

To SPK 2pinTo SPK 3pin
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SYMBOL
Compal Part
Number

DESCRIPTION
CABINET
COLOR

23 FHDV874D00I GASKET 9(L)x2(H)x4(W)mm(GP) BLACK/WHITE

24 FHTP404640I GASKET 530GT 10x13x20 BLACK/WHITE

25
CG12P500I3I

CG12P500I2I 日规

SPK SET(300mm)CP 2.5W6Ω 40x28 131016284001 2P

SPK SET(300mm)JP 2.5W6Ω 40x28 131016284003 2P
BLACK/WHITE

26
CG12P501I3I

CG12P501I2I 日规

SPK SET(260mm)CP 2.5W6Ω 40x28 131016284002 3P

SPK SET(260mm)JP 2.5W6Ω 40x28 131016284004 3P
BLACK/WHITE

24

23

4

25 26
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SYMBOL
Compal Part
Number

DESCRIPTION
CABINET
COLOR

27 ECND245020I PANEL BKT L SGCC 0.6T BLACK/WHITE

28 ECND245030I PANEL BKT R SGCC 0.6T BLACK/WHITE

29 AC6VA2403R0 LCD MODU LTM240CL04-xxx 24"A A A58 # BLACK/WHITE

27
28

29

Disassemble the Panel bracket L & R
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STAND UNITS DISASSEMBLY REPORT

Compal Part
Number

DESCRIPTION
CABINET
COLOR

APND245020I H/A STAND NECK ASY/LABE / L ABS 94HB MBK64 (5-21.5) BLACK

APND245022I H/A STAND NECK ASY/LABE / L PC+ABS 94V-0 MBK64 (5-21.5) BLACK

APND245021I H/A STAND NECK ASY/LABE / L ABS 94HB MCG149 (5-21.5) WHITE

APND245023I H/A STAND NECK ASY/LABE / L PC+ABS 94V-0 MCG149 (5-21.5) WHITE
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DISASSEMBLY TOOL LIST

HAZARDOUS MATERIALSPARTS LIST
Compal Part Number DESCRIPTION Spectification

DA1ND24P002 PCB(T1.6mm) MND245 VP-2326 REV0B GP
DA1ND24V002 PCB(T1.6mm) MND245 VS-2326 REV0B GP
DA2ND24V002 PCB(T1.2mm) MND245 VL-2326 REV0B GP
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PACKING SEPARATE IMAGE DRAWING
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MND245.doc 6800KJ.doc 582H0k.doc
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PACKING SEPARATE IMAGE DRAWING
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